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Anmerkungen
Remarks

1 |Alle eingesetzten Prufmittel waren zum angegebenen Priifzeitraum geman eines festgelegten
Kalibrierungsprogramms unseres Priifhauses kalibriert. Sie entsprechen den in den Priifprogrammen
hinterlegten Anforderungen. Die Riickverfolgbarkeit der eingesetzten Priifmittel ist durch die Einhaltung der
Regelungen unseres Managementsystems gegeben.

Detaillierte Informationen beziglich Prifkonditionen, Prifequipment und Messunsicherheiten sind im Priflabor
vorhanden und kénnen auf Wunsch bereitgestellt werden.

The equipment used during the specified testing period was calibrated according to our test laboratory
calibration program. The equipment fulfils the requirements included in the relevant standards. The traceability
of the test equipment used is ensured by compliance with the regulations of our management system.
Detailed information regarding test conditions, equipment and measurement uncertainty is available in the test
laboratory and could be provided on request.

2 | Wie vertraglich vereinbart, wurde dieses Dokument nur digital unterzeichnet. Der TUV Rheinland hat nicht
Uberpruft, welche rechtlichen oder sonstigen diesbezilglichen Anforderungen fiir dieses Dokument gelten.
Diese Uberpriifung liegt in der Verantwortung des Benutzers dieses Dokuments. Auf Verlangen des Kunden
kann der TUV Rheinland die Giiltigkeit der digitalen Signatur durch ein gesondertes Dokument bestatigen.
Diese Anfrage ist an unseren Vertrieb zu richten. Eine Umweltgebuhr fiir einen solchen zuséatzlichen Service
wird erhoben. Informationen zur Verifizierung der Authentizitdt unserer Dokumente erhalten Sie auf folgender
Webseite: go.tuv.com/digital-signature

As contractually agreed, this document has been signed digitally only. TUV Rheinland has not verified and
unable to verify which legal or other pertaining requirements are applicable for this document. Such verification
is within the responsibility of the user of this document. Upon request by its client, TUV Rheinland can confirm
the validity of the digital signature by a separate document. Such request shall be addressed to our Sales
department. An environmental fee for such additional service will be charged. For information on verifying the
authenticity of our documents, please visit the following website: go.tuv.com/digital-signature

3 |Prufklausel mit der Note * wurden an qualifizierte Unterauftragnehmer vergeben und sind unter der jeweiligen
Prifklausel des Berichts beschrieben.

Abweichungen von Prifspezifikation(en) oder Kundenanforderungen sind in der jeweiligen Prufklausel im
Bericht aufgeflihrt.

Test clauses with remark of * are subcontracted to qualified subcontractors and descripted under the respective
test clause in the report.
Deviations of testing specification(s) or customer requirements are listed in specific test clause in the report.

4 |Die Entscheidungsregel fur Konformitatserklarungen basierend auf numerischen Messergebnisen in diesem
Prifbericht basiert auf der "Null-Grenzwert-Regel" und der "Einfachen Akzeptanz" gemafld ILAC G8:2019 und
IEC Guide 115:2021, es sei denn, in der auf Seite 1 dieses Berichts genannten angewandten Norm ist etwas
anderes festgelegt oder vom Kunden gewtinscht. Dies bedeutet, dass die Messunsicherheit nicht beriicksichtigt
wird und daher auch nicht im Prifbericht angegeben wird. Zu weiteren Informationen bezueglich des Risikos
durch diese Entscheidungsregel siehe ILAC G8:2019.

The decision rule for statements of conformity, based on numerical measurement results, in this test report is
based on the “Zero Guard Band Rule” and “Simple Acceptance” in accordance with ILAC G8:2019 and IEC
Guide 115:2021, unless otherwise specified in the applied standard mentioned on Page 1 of this report or
requested by the customer. This means that measurement uncertainty is not taken in account and hence also
not declared in the test report. For additional information to the resulting risk based of this decision rule please
refer to ILAC G8:2019.
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Test Summary

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

5.1.2 20DB BANDWIDTH
RESULT: Pass

5.1.3 RADIATED SPURIOUS EMISSION
RESULT: Pass

5.1.4 CONDUCTED EMmISSION ON AC MAINS
RESULT: Pass
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1 General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the following appendix:
Appendix A: Test Results of FCC Part 15C.
Appendix B: Photographs of the Test Set-up.
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2 Test Sites

2.1 Test Facilities

Guangdong Asia Hongke Test Technology Limited

B1/F, Building 11, Junfeng Industrial Park, Chongqing Road, Heping Community, Fuhai Street, Bao'an
District, Shenzhen, Guangdong, China

A2LA Certificate Number: 7133.01

FCC Accreditation Designation No.: CN1376

B1/F, Building 11, Junfeng Industrial Park, Chongqing Road, Heping Community, Fuhai Street, Bao'an
District, Shenzhen, Guangdong, China

2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Radiated Emission Test Equipment List
Used Equipment Manufacturer Model No. Serial Number Cal. Due date
o EMI Measuring R&S ESR 101160 2025.09.24
Receiver
4} Spectrum Analyzer R&S FSV40 101470 2025.09.22
o Low Noise Pre SCHWARZBEC BBV 9745 00282 2025.09.24
Amplifier K
Low Noise Pre CESHENG | CSKJLNA231016A | CSKJILNA23101 2025.09.24
Amplifier 6A
Passive Loop ETS 6512 00165355 2027.08.28
TRILOG Super
4] Broadband test SCHW'/?(RZBEC VULB9168 01434 2027.08.28
Antenna
4} 6dB Attenuator JFW 50FPE-006 4360846-949-1 2025.09.23
4} Test Software EZ EZ-EMC_RE Ver.AIT-03A
Conducted Emission Test Equipment List
Used Equipment Manufacturer Model No. Serial Number Cal. Due date
o4} EMI Test Receiver R&S ESPI 100771 2025.09.24
4} LISN R&S NNLK 8129 8130179 2025.09.23
4} LISN R&S ESH3-Z5 892785/016 2025.09.22
o4} Pulse Limiter R&S ESH3-z2 102789 2025.09.23
4} Test Software EZ EZ-EMC_CE Ver.AIT-03A
Bandwidth Test Equipment List
Used Equipment Manufacturer Model No. Serial Number Cal. Due date
4} Passive Loop ETS 6512 00165355 2027.08.28
4} Spectrum Analyzer R&S FSV40 101470 2025.09.22
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2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology) or where
calibration is performed in other countries, to equivalent nationally recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on a regular
basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted emissions
measurements as below table

Table 2: Measurement Uncertainty

No. Item Measurement Uncertainty
1 Conducted emission 9kHz-30MHz +1.20 dB
2 Radiated emission 9kHz-30MHz +3.10 dB
3 Radiated emission 30MHz-1GHz +3.75dB
4 Occupied Channel Bandwidth +1.5*10°%

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix A & B of this
report and delivered to the applicant. A copy has been retained in the TUV Rheinland (Shenzhen) Co.,
Ltd. file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

Guangdong Asia Hongke Test Technology Limited. Test facility located at B1/F, Building 11, Junfeng
Industrial Park, Chongqing Road, Heping Community, Fuhai Street, Bao'an District, Shenzhen,
Guangdong, China is listed on the US Federal Communications Commission list of facilities approved to
perform measurements.
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3 General Product Information

3.1 Product Function and Intended Use

The EUT is a 3-in-1 Wireless charger, which supports wireless charging (WPT) function.

For details refer to the User Manual, Technical Description and Circuit Diagram.

3.2 Ratings and System Details

Table 3: Technical Specification of EUT

General Information of EUT Value

Kind of Equipment: 3 IN 1 WIRELESS CHARGING STAND
#70416, ECL2-250331A, 608707704162

Type Designation: All models are same in hardware and electronic aspects, the
difference is only the model number for market strategy.

FCC ID: 2ATF5-E70416

Operating Temperature Range: 0°C to +40°C

Rated Input 9.0V=3.0A

Output 1: 5.0W/7.5W/10W/15.0W (for Phone)
Output 2: 5.0W (for Earbuds)

Output 3: 2.5W (for Watch)

Total Output: 22.5W MAX

Rated Output:

Test Voltage: AC 120V, 60Hz
Technical Specification of WPT

Frequency Range: 110.5kHz to 205kHz
Output 1 Type of Modulation: Pulse Amplitude Frequency Technique.
(Coil 1) Antenna Type: Coil antenna

Antenna Number: 1

Frequency Range: 127.7kHz
Output 2 Type of Modulation: Pulse Amplitude Frequency Technique.
(Coil 2) Antenna Type: Coil antenna

Antenna Number: 1

Frequency Range: 326.5kHz
Output 3 Type of Modulation: Pulse Amplitude Frequency Technique.
(Cail 3) Antenna Type: Coil antenna

Antenna Number: 1
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3.3 Independent Operation Modes

Mode Test Description Frequency Client
Standby, Powered by Output 21(')51:3'5kHZ to
1 AC/DC Adapter form o - z None
120V~60Hz utput 2: 127.7kHz
Output 3: 326.5kHz
2 Output 1 Phone: 110.5- | Output 1: iPhone 14 Plus
205kHz (5/7.5/10/15W)
Direct contact During Output 2 Earbuds: . .
3 charging / operating 127 7kHz Output 2: Apple AirPods Pro (5W)
4 | Detweenine EUTE | Output Saen Output 3: Apple MX1P3CH/B (2.5W)
powered by AC/DC | Output 1: 110.5-205kHz | Output 1: iPhone 14 Plus (5W)
5 adapter. 120V~60Hz | Qutput 2: 127.7kHz Output 1: iPhone 14 Plus (15W)
Output 3: 326.5kHz Output 2: Apple AirPods Pro (5W)
Output 3: Apple MX1P3CH/B (2.5W)

3.4 Noise Generating and Noise Suppressing Parts

Refer to Circuit Diagram for further details.

3.5 Submitted Documents

- Application Form
- Block Diagram

- ID Label and Location Info

- User Manual
- Schematics

- Operation Description
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4 Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

Emission: The equipment under test (EUT) was configured to measure its highest possible radiation
level. The test modes were adapted accordingly in reference to the instructions for use.

Radio Spectrum: The equipment under test (EUT) was configured at its highest power output in order
to measure its highest possible radiation and conducted level. The test modes were adapted accordingly
in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5 & 6. All testing were performed according to the procedures
in ANSI C63.10: 2013.

According to clause 3.1, all tests were performed on model #70416 in this report.

4.3 Special Accessories and Auxiliary Equipment

Table 4: List of Accessories and Auxiliary Equipment

Description Manufacturer Model No. Serial Number Supplied by
Adapter Xiaomi MDY-14-EU 45461/A62502T103407S Test lab
Phone Apple iPhone 14 Pro N/A Test lab
Earbud Apple AirPods Pro N/A Test lab
Watch Apple MX1P3CH/B HCJFPLX66W Test lab

4.4 Countermeasures to Achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as described in the
Technical Construction File (TCF).

No additional measures were employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test (Below 30MHz)

Turntable :._ 3m
EUT

0.8 m

Test
Receiver

Ground Plan

Coaxial Cable”

Diagram of Measurement Configuration for Radiation Test (Below 1GHz)
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5 Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Pass

Test Specification

Test standard : Part 15.203

the use of antennas with directional gains that do not
exceed 6 dBi

According to the manufacturer declared, the EUT has internal antenna, and the antenna is permanent
attachment and no consideration of replacement. Therefore the EUT is considered sufficient to comply
with the provision.

Refer to EUT Photo for further details.
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5.1.2 20dB Bandwidth

RESULT: Pass

Test Specification

Test standard : FCC Part 15.215(c)
Basic standard : ANSI C63.10: 2013
Kind of test site . Shielded Room
Test Setup

Date of testing . 2025-07-16

Input voltage : AC 120V, 60Hz
Operation mode . Mode 2~4

Ambient temperature . 26°C

Relative humidity 54 %

Atmospheric pressure : 101 kPa

For the measurement records, refer to the appendix A.

Use the following spectrum analyzer settings:

The spectrum analyzer center frequency is set to the nominal EUT channel center frequency

Span = approximately 2 to 5times the OBW

RBW = 1% to 5%of the OBW

VBW = 3*RBW

Sweep = auto

Detector function = peak

Trace = max hold

All the trace to stabilize, use the marker-to-peak function to set the marker to the peak of the
emission, use the marker-delta function to measure and record the 99% bandwidth of the emission

N~
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5.1.3 Radiated Spurious Emission

RESULT: Pass

Test Specification

Test standard : FCC Part 15.209 & 15.205
Basic standard : ANSI C63.10: 2013

Limits . Refer to 15.209(a)

Kind of test site : 3m Semi-anechoic Chamber
Test Setup

Date of testing : 2025-06-26 to 2025-07-08
Input voltage : AC 120V, 60Hz

Operation mode : Mode 1~5

Ambient temperature . Refer to test result
Relative humidity . Refer to test result
Atmospheric pressure :  Refer to test result

For the measurement records, refer to the appendix A.

Note:

Measurements are to be taken in dBuV/m, corrected, and the end result shall be mathematically converted to
the dBuA/m for RSS and presented against the correct limit.

E [dBuA/m] = AF [dBS/m] + V [dBuV] + Cable loss [dB]

E [dBpA/m] is the magnetic field strength (Final Test results)

AF [dBS/m] is the magnetic antenna factor of the antenna (H-field)

V [dBuV] is the reading level on the spectrum analyzer

Note that when using the AF [dBS/m] the 51.5 dB is already account for into the antenna factor.

Measurement bandwidth:

9 kHz — 150 kHz: RBW = 200/ 300 Hz
150 kHz — 30 MHz: RBW =9/ 10 kHz

30 MHz -1000 MHz: RBW =100/ 120 kHz

Test Procedure for 9kHz-30MHz

1. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter semi-
anechoic camber. The table was rotated 360 degrees to determine the position of the highest
radiation.

2. The Loop Antenna centre which was at 1.3 m height above the ground plane.

3. The projection of the loop antenna centre onto the ground plane was at the measurement distance
(3m) from the projection on the ground plane of the closest point on the boundary of the EUT.

4. The measurements were performed with the loop antenna placed vertically, in turn, in two
polarizations:

5. coaxial (loop plane perpendicular to the ground plane and to the measurement axis); and

6. coplanar (loop plane perpendicular to the ground plane and coplanar with the measurement axis).

Test Procedures for 30MHz-1GHz:

1. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter semi-
anechoic camber. The table was rotated 360 degrees to determine the position of the highest
radiation.

2. The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on the
top of a variable-height antenna tower.
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3. The antenna height is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna are set
to make the measurement.

4. For each suspected emission, the EUT was arranged to its worst case and then the antenna was
tuned to heights from 1 meter to 4 meters and the rotatable was turned from O degrees to 360
degrees to find the maximum reading.

5. The test-receiver system was set to Peak Detect Function and Specified Bandwidth with Maximum
HoldMode.

6. If the emission level of the EUT in peak mode was 3dB lower than the limit specified, then testing
could be stopped and the peak values of the EUT would be reported. Otherwise the emissions that
did not have 3dB margin would be re-tested one by one using peak, quasi-peak as specified and
then reported in a data sheet.
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5.1.4 Conducted Emission on AC Mains

RESULT:

Test Specification
Test standard
Basic standard
Frequency range
Limits

Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode
Earthing

Ambient temperature
Relative humidity
Atmospheric pressure

FCC Part 15.207(a)
ANSI C63.10: 2013
0.15 — 30MHz

FCC Part 15.207(a)
Shielded Room

2025-06-28
AC 120V, 60Hz
Mode 1~5

Not connected
26 °C

54 %

101 kPa

For the measurement records, refer to the appendix A.

Pass
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6 Photographs of the Test Set-Up

For photographs of the test set-up, refer to the appendix B.

7 List of Tables
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Appendix A: Test Results of FCC Part 15C

APPENDIX A: TEST RESULTS OF FCC PART 15C. . e iiiuttiiettiietrieeeteeneteerasteesnssssnssessstossssessnsssssnssessssessnsessnssannsee 1
APPENDIX A.1: TEST RESULTS OF 20DB BANDWIDTH .....ccccctviiiiitieeiiteeeiiirseeeieseeesesesesssseesssessssssssssssssssessssassssssssssssssssssssssssssssesanns 2
APPENDIX A.2: TEST RESULTS OF RADIATED SPURIOUS EMISSION........ccciiiiiiiiiriieeiiiteeeeeiieeeeisteeesisseeeessseeessssasessssssessssesessssssesssesessnns 3
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Appendix A.1: Test Results of 20dB Bandwidth

Frequency

20 dB Bandwidth
(Hz)

Output 1: 110.5-205kHz (15W)

267

Output 2: 127.7kHz (5W)

293

Output 3: 326.5kHz (2.5W)

246

The test plot as follows:

[ Neyight Specinum Amky: - Qocopred B
= s 12:49:10PM 30l 16, 2025
Canter Freq: 115,600 kiz Radio Std: None
WY Trig: Free Run AvglHold:>10110
#FGoinLow | SAtten: 20 dB

N
Center Freq 115.800 kHz

Radio Device: BTS.

Ref 15.00 dBm

Span 3 kHz

#/BW 300 Hz Sweep FFT

Total Power -4.62 dBm

Occupied Bandwidth

229 Hz
19 Hz
267 Hz

99.00 %
-20.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

sTATUS | DC Coupled

Frequency

[ Keysight Spectrum Anayzer - Gccupied BV
RL 12:49:51 PM1ul 16, 2025

Radio Std: None

4
Center Freq 128.200 kHz kHz
AvglHold:>1010

FGoinlow Radio Device: BTS

Ref 15.00 dBm

Center Freq)
128.200 kHz|

Span 3 kHz

#VBW 300 Hz Sweep FFT

Total Power 1.53 dBm

Occupied Bandwidth

255 Hz
-37 Hz
293 Hz

99.00 %
-20.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

sTATUS | DC Coupled

Output 1: 110.5-205kHz

Output 2: 127.7kHz

[ Keysight Spectrum Ansyzer - Oecupied BA
RL 4 12:51:52 P 16, 2025

Radie Std: Nene

Center Freq: 323.357 kHz
Trig: Free Run AvglHald: 1010

Iy
Center Freq 323.357 kHz
=
#Atten: 20 dB

#IFGain:Low Radio Device: BTS.

Ref -3.00 dBm

Span 3 kHz

Center 323.4 kHz
#R Sweep FFT

es BW 100 Hz #VBW 300 Hz

Total Power -23.8 dBm

Occupied Bandwidth

209 Hz
-47 Hz
246 Hz

99.00 %
-20.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

sTATUS | DC Coupled

Frequency

CenterFreq
323367 kHz|

Output 3: 326.5kHz
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Appendix A.2: Test Results of Radiated Spurious Emission

Note 1: The highest waveform in the figure is WPT Fundamental.
Note 2: The worst-case mode reported.

1400 dBu¥/m
120 —
-'-‘-‘—-—n_._.____‘___‘_--‘-_‘__‘-
110
"_‘_‘-'——_.____‘__‘__‘-

100
90
80 = 5
70
60 5 3

el S b AR Lt (W 1) mwg L
5 g b - S e e M B e v
40
30
20.0
0.003 (MHz] 0.150
Site: Antenna::X Temperature(C):26(C)
Limit: FCC Part15C-RE 9K-150kHz Distance:3m Humidity(%):54%
EUT: 3 IN 1 WIRELESS CHARGING Test Time: 2025/06/26

STAND

M/N.: #70416 Power Rating: AC120/60Hz
Mode: Phone(15W)+Earbuds+Watche Test Engineer:
Note:
No. | Frequency | Reading | Factor Level Limit Margin | Det. | Height | Azimuth | Remark

(MHz) (dBuV) | (dB/m) | (dBuV/m) | (dBuV/m)| (dB) (cm) (deg)
1 0.0151 31.19 21.11 52.30 124.03 -71.73 | peak | 100 47
2 0.0212 34.39 20.87 55.26 121.08 -65.82 | peak | 100 69
3 0.0490 32.88 22.54 5542 113.80 -58.38 | peak | 100 254
4 0.0913 30.20 22.53 52.73 108.39 -55.66 | peak | 100 185
5 0.1111 51.63 22.29 73.92 106.69 -32.77 | peak| 100 255
6 0.1282 53.18 22.12 75.30 105.45 -30.15 | peak| 100 154
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1300 dBu¥/m
120
110
100 h-_h--""“-"--.._""'--..._
0 H_‘]
80
1
[
b _‘Hh\\\-l
60
50 3 3 d 6
MW"K WMW J\-,f"l W M 3 Peq
40 o Nty A WM
30
20
10.0
0.150 0.500 [MHz) 5.000 30.000
Site: Antenna::X Temperature(C):26(C)
Limit: FCC Part15C-RE 150K-30MHz Distance:3m Humidity(%):54%
EUT: 3 IN1 WIRELESS CHARGING Test Time: 2025/06/26
STAND
M/N.: #70416 Power Rating: AC120/60Hz
Mode: Phone(15W)+Earbuds+Watche Test Engineer:
Note:
No. | Frequency | Reading | Factor Level Limit Margin | Det. | Height | Azimuth | Remark
(MHz) (dBuV) | (dB/m) | (dBuV/m) | (dBuV/m)| (dB) (cm) (deg)
1 0.3234 51.54 21.52 73.06 97.41 -24.35 | peak| 100 145
2 1.2291 24 .44 22.55 46.99 65.81 -18.82 | peak| 100 123
3 1.8980 28.18 22.42 50.60 69.54 -18.94 | peak| 100 68
4 5.2770 27.37 23.26 50.63 69.54 -1891 | peak| 100 28
5 7.9352 24 .88 22.89 47.77 69.54 -21.77 | peak| 100 139
6 26.0012 27.63 21.66 49.29 69.54 -20.25 | peak| 100 285
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1400 dBu¥/m
130
120 \\*—-—-—_——_____
"—l—_.___‘___‘__‘__‘__‘_--‘-_‘——-
110 S
-|—|—|__‘_‘___‘_‘_-
100
90
80
70
1 32‘: 3
60 A YA
PR Spgatotingen” ““vawvﬁw ; 1 2
50 M Mo s, s B | el ped
Ly Lo gt e W«N ]
40
30
20.0
0.009 (MHz] 0.150
Site: Antenna::Y Temperature(C):26(C)
Limit: FCC Part15C-RE 9K-150kHz Distance:3m Humidity(%):54%
EUT: 3 IN 1 WIRELESS CHARGING Test Time: 2025/06/26
STAND
M/N.: #70416 Power Rating: AC120/60Hz
Mode: Phone(15W)+Earbuds+Watche Test Engineer:
Note:
No. | Frequency | Reading | Factor Level Limit Margin | Det. | Height | Azimuth | Remark
(MHz) (dBuV) | (dB/m) | (dBuV/m) | (dBuV/m) | (dB) (cm) (deg)
1 0.0100 41.28 21.43 62.71 127.60 -64.89 | peak | 100 125
2 0.0187 42.89 20.88 63.77 122.17 -58.40 | peak | 100 254
3 0.0361 38.79 21.77 60.56 116.45 -55.89 | peak | 100 321
4 0.0840 31.32 22.64 53.96 109.12 -55.16 | peak | 100 28
5* 0.1282 32.68 22.12 54.80 105.45 -50.65 | peak | 100 28
6 0.0500 33.68 22.60 56.28 113.62 -57.34 | peak | 100 154




. i . -
Appendix A A_ TUVRheinland
Priifbericht - Produkte CN25VCXE 001
Test Report - Products Page 6 of 30
1200 dBu¥/m
120
110
100 “"‘“'H—-..._-—--.__
90 H_]
80 4
70 i =S
""‘-""--\\I
60
50 2 3 ;w 5
_."“LW Pt [ ped
‘0 SO ldd Wﬁ'\wm ,#MWM{\ e w.""’"‘“ﬁ W%mwm
30
20
10,0
0.150 0.500 [MHz] 5.000 30.000
Site: Antenna::Y Temperature(C):26(C)
Limit: FCC Part15C-RE 150K-30MHz Distance:3m Humidity(%):54%
EUT: 3 IN 1 WIRELESS CHARGING Test Time: 2025/06/26
STAND
M/N.: #70416 Power Rating: AC120/60Hz
Mode: Phone(15W)+Earbuds+Watche Test Engineer:
Note:
No. | Frequency | Reading | Factor Level Limit Margin | Det. | Height | Azimuth | Remark
(MHz) (dBuV) | (dB/m) | (dBuV/m)| (dBuV/m) | (dB) (cm) (deg)
1 0.3285 55.04 21.53 76.57 97.27 -20.70 | peak | 100 312
0.5823 26.06 22.03 48.09 72.30 2421 | peak | 100 215

3 * 1.4254 23.03 22.51 45.54 64.53 -18.99 | peak | 100 187

4 5.2770 25.87 23.26 49.13 69.54 2041 | peak | 100 258

5 26.0012 26.13 21.66 47.79 69.54 -21.75 | peak | 100 296

6 17.4750 21.51 23.50 45.01 69.54 -24.53 | peak | 100 22
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1400 dBu¥/m

_‘\N‘\"——-—__

120 N—

130

110

100

90

a0

70

§<m

2 X

ped
50

40

30

200
0.009 (MHz] 0150
Site: Antenna::Z Temperature(C):26(C)
Limit: FCC Part15C-RE 9K-150kHz Distance:3m Humidity(%):54%
EUT: 3 IN 1 WIRELESS CHARGING Test Time: 2025/06/26
STAND
M/N.: #70416 Power Rating: AC120/60Hz
Mode: Phone(15W)+Earbuds+Watche Test Engineer:
Note:
No. | Frequency | Reading | Factor Level Limit Margin | Det. | Height | Azimuth | Remark
(MHz) (dBuV) | (dB/m) [ (dBuV/m)| (dBuV/m)| (dB) (cm) (deg)

1 0.0100 38.28 21.43 59.71 127.60 -67.89 | peak | 100 51

2 0.0187 41.89 20.88 62.77 122.17 -59.40 | peak | 100 187

3 0.0291 39.37 21.35 60.72 118.33 -57.61 | peak | 100 241

4 0.0490 39.38 22.54 61.92 113.80 -51.88 | peak | 100 256

5 0.0940 38.46 22.49 60.95 108.14 -47.19 | peak | 100 281
6 * 0.1282 37.18 22.12 59.30 105.45 -46.15 | peak | 100 28
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1200 dBu¥/m

120

110

100 Hh-“-_""‘-—..""--..__

0 H_]

80

70 1 [ =]

e0 ‘\—-\_I

>0 Mf"v— é ‘”}h% 2

W*%M o, | WJM ‘\,\fw mm ped

P ity | e el e,
30

20

10.0

0.150 0.500 [MHz] 5.000 30.000

Site: Antenna::Z Temperature(C):26(C)
Limit: FCC Part15C-RE 150K-30MHz Distance:3m Humidity(%):54%

EUT: 3 IN 1 WIRELESS CHARGING Test Time: 2025/06/26

STAND

M/N.: #70416 Power Rating: AC120/60Hz

Mode: Phone(15W)+Earbuds+Watche Test Engineer:

Note:

No. | Frequency | Reading | Factor Level Limit Margin | Det. | Height | Azimuth | Remark

(MHz) (dBuV) | (dB/m) | (dBuV/m)| (dBuV/m) | (dB) (cm) (deg)
1 0.3285 48.04 21.53 69.57 97.27 -27.70 | peak | 100 65
0.6205 27.97 22.14 50.11 71.75 -21.64 | peak | 100 165

3 * 1.4254 27.53 22.51 50.04 64.53 -14.49 | peak | 100 241

4 47713 28.25 2321 51.46 69.54 -18.08 | peak | 100 157

5 6.8410 24.69 23.04 47.73 69.54 -21.81 | peak | 100 285

6 16.8384 25.46 23.53 48.99 69.54 -20.55 | peak | 100 321
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1400 dBu¥/m
130
120 \\-—____——__‘__‘
-'-‘-‘—-—n_._.____‘__‘__‘_—___‘-
110 ——
-——._._‘_‘__‘__‘__‘-
100
90
80
5 |}
70
G0 2 3 1
50 WH J'WWM N WMMW*‘LI W by
VORI i o “WW LIv'-"L”;u::a
40
30
200
0.009 (MHz] 0.150
Site: Antenna::X Temperature(C):26(C)
Limit: FCC Part15C-RE 9K-150kHz Distance:3m Humidity(%):54%
EUT: 3 IN1 WIRELESS CHARGING Test Time: 2025/06/26
STAND
M/N.: #70416 Power Rating: AC120/60Hz
Mode: Phone(SW)+Earbuds+Watch Test Engineer:
Note:
No. | Frequency | Reading | Factor Level Limit Margin | Det. | Height | Azimuth | Remark
(MHz) (dBuV) | (dB/m) | (dBuV/m) | (dBuV/m)| (dB) (cm) (deg)
1 0.0111 31.75 21.36 53.11 126.70 -73.59 | peak| 100 154
2 0.0187 37.39 20.88 58.27 122.17 -63.90 | peak| 100 232
3 0.0212 36.39 20.87 57.26 121.08 -63.82 | peak| 100 103
4 0.0490 33.38 22.54 55.92 113.80 -57.88 | peak| 100 174
5 0.1111 51.63 22.29 73.92 106.69 -32.77 | peak| 100 164
6 0.1282 54.18 22.12 76.30 105.45 -29.15 | peak| 100 352
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1300 dBu¥/m

120

110

100 e |
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Mﬂ.ﬁ""" ™ T Tl ol me Mﬂﬁwww@ N Mpea

40

30

20

10.0
0.150 0.500 [MHz) 5.000 30.000
Site: Antenna::X Temperature(C):26(C)
Limit: FCC Part15C-RE 150K-30MHz Distance:3m Humidity(%):54%
EUT: 3 IN1 WIRELESS CHARGING Test Time: 2025/06/26
STAND
M/N.: #70416 Power Rating: AC120/60Hz
Mode: Phone(SW)+Earbuds+Watch Test Engineer:
Note:
No. | Frequency | Reading | Factor Level Limit Margin | Det. | Height | Azimuth | Remark
(MHz) (dBuV) | (dB/m) | (dBuV/m) | (dBuV/m)| (dB) (cm) (deg)
1 0.3234 54.04 21.52 75.56 97.41 -21.85 | peak| 100 252
2 0.8800 26.27 22.55 48.82 68.71 -19.89 | peak| 100 352
3 1.4559 27.32 22.51 49.83 64.34 -14.51 | peak| 100 284
4 5.2770 26.87 23.26 50.13 69.54 -19.41 | peak| 100 135
5 8.4560 26.66 22.82 49.48 69.54 -20.06 | peak| 100 31
6 26.0012 27.63 21.66 49.29 69.54 -20.25 | peak | 100 68
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1400 dBu¥/m

\_\N—

120 S
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a0
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50

=y}

40

30

200
0.009 (MHz] 0150
Site: Antenna::Y Temperature(C):26(C)
Limit: FCC Part15C-RE 9K-150kHz Distance:3m Humidity(%):54%
EUT: 3 IN 1 WIRELESS CHARGING Test Time: 2025/06/26
STAND
M/N.: #70416 Power Rating: AC120/60Hz
Mode: Phone(SW)+Earbuds+Watche Test Engineer:
Note:
No. | Frequency | Reading | Factor Level Limit Margin | Det. | Height | Azimuth | Remark
(MHz) (dBuV) | (dB/m) [ (dBuV/m)| (dBuV/m)| (dB) (cm) (deg)

1 0.0100 40.28 21.43 61.71 127.60 -65.89 | peak | 100 51

2 0.0187 40.39 20.88 61.27 122.17 -60.90 | peak | 100 251

3 0.0361 38.79 21.77 60.56 116.45 -55.89 | peak | 100 184

4 0.0613 35.39 22.64 58.03 111.86 -53.83 | peak | 100 257

5 0.0840 39.32 22.64 61.96 109.12 -47.16 | peak | 100 28

6 * 0.1252 38.49 22.15 60.64 105.65 -45.01 | peak | 100 125
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1200 dBu¥/m
120
110
0 H_]
80
1
70 i =S
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60
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40 ] I M s Lo el [
30
20
10.0
0.150 0.500 [MHz] 5.000 30.000
Site: Antenna::Y Temperature(C):26(C)
Limit: FCC Part15C-RE 150K-30MHz Distance:3m Humidity(%):54%
EUT: 3 IN 1 WIRELESS CHARGING Test Time: 2025/06/26
STAND
M/N.: #70416 Power Rating: AC120/60Hz
Mode: Phone(SW)+Earbuds+Watche Test Engineer:
Note:
No. | Frequency | Reading | Factor Level Limit Margin | Det. | Height | Azimuth | Remark
(MHz) (dBuV) | (dB/m) | (dBuV/m)| (dBuV/m) | (dB) (cm) (deg)

1 0.3285 52.54 21.53 74.07 97.27 -23.20 | peak | 100 152

2 0.8941 2432 22.56 46.88 68.58 -21.70 | peak | 100 154

3 * 1.4254 25.03 22.51 47.54 64.53 -16.99 | peak | 100 215

4 6.6977 27.42 23.06 50.48 69.54 -19.06 | peak | 100 174

5 10.8473 26.19 22.77 48.96 69.54 -20.58 | peak | 100 236

6 18.1352 26.12 2347 49.59 69.54 -19.95 | peak | 100 321
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1400 dBu¥/m
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0.009 (MHz] 0150
Site: Antenna::Z Temperature(C):26(C)
Limit: FCC Part15C-RE 9K-150kHz Distance:3m Humidity(%):54%
EUT: 3 IN 1 WIRELESS CHARGING Test Time: 2025/06/26
STAND
M/N.: #70416 Power Rating: AC120/60Hz
Mode: Phone(SW)+Earbuds+Watche Test Engineer:
Note:
No. | Frequency | Reading | Factor Level Limit Margin | Det. | Height | Azimuth | Remark
(MHz) (dBuV) | (dB/m) [ (dBuV/m)| (dBuV/m)| (dB) (cm) (deg)

1 0.0122 36.03 21.29 5732 125.88 -68.56 | peak | 100 52

2 0.0187 41.89 20.88 62.77 122.17 -59.40 | peak | 100 316

3 0.0367 39.82 21.80 61.62 116.31 -54.69 | peak | 100 274

4 0.0500 41.18 22.60 63.78 113.62 -49.84 | peak | 100 198

5 0.0940 41.96 22.49 64.45 108.14 -43.69 | peak | 100 251
6 * 0.1259 40.50 22.14 62.64 105.60 -42.96 | peak | 100 28




Priifbericht - Produkte
Test Report - Products

Appendix A A_ TUVRheinland®

CN25VCXE 001
Page 14 of 30

1200 dBu¥/m
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0.150 0.500 [MHz] 5.000 30.000
Site: Antenna::Z Temperature(C):26(C)
Limit: FCC Part15C-RE 150K-30MHz Distance:3m Humidity(%):54%
EUT: 3 IN 1 WIRELESS CHARGING Test Time: 2025/06/26

STAND
M/N.: #70416 Power Rating: AC120/60Hz
Mode: Phone(SW)+Earbuds+Watche Test Engineer:
Note:
No. | Frequency | Reading | Factor Level Limit Margin | Det. | Height | Azimuth | Remark
(MHz) (dBuV) | (dB/m) | (dBuV/m)| (dBuV/m) | (dB) (cm) (deg)
1 0.3285 48.04 21.53 69.57 97.27 -27.70 | peak | 100 251
1.0710 27.75 22.59 50.34 67.01 -16.67 | peak | 100 115

3 * 1.5273 26.71 22.49 49.20 63.93 -14.73 | peak | 100 179

4 2.6500 27.78 22.53 50.31 69.54 -19.23 | peak | 100 235

5 7.9774 28.69 22.88 51.57 69.54 -17.97 | peak | 100 287

6 14.3640 27.84 2347 51.31 69.54 -18.23 | peak | 100 66
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0
10
-20
-30
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30.000 60.00 [MHz] 200.00 1000.000
Site: Antenna::Vertical Temperature(C):26(C)
Limit: FCC Part15 RE-Class B_30- Distance:3m Humidity(%):54%
1000MHz
EUT: 3 IN 1 WIRELESS CHARGING Test Time: 2025/07/07
STAND
M/N.: #70416 Power Rating: AC120/60Hz
Mode: Standby Test Engineer:
Note:
No. | Frequency | Reading | Factor Level Limit Margin | Det. | Height | Azimuth | Remark
(MHz) (dBuV) | (dB/m) | (dBuV/m)| (dBuV/m)| (dB) (cm) (deg)
1 32.6340 4236 | -17.39 24.97 40.00 -15.03 | QP 100 51
2 84.7019 4749 | -20.96 26.53 40.00 -13.47 | QP 100 241
3 153.7385 46.79 | -16.52 30.27 43.50 -13.23 | QP 100 47
4 | 813.1115 36.64 -5.83 30.81 46.00 -15.19 | QP 100 172
5 860.0352 36.86 -5.30 31.56 46.00 -14.44 | QP 100 234
6 | 9454399 36.88 -3.63 33.25 46.00 -12.75 | QP 100 187
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0
10
-20
-30
-40
30.000 60.00 [MHz] 200.00 1000.000
Site: Antenna::Horizontal Temperature(C):26(C)
Limit: FCC Partl15 RE-Class B_30- Distance:3m Humidity(%):54%
1000MHz
EUT: 3 IN 1 WIRELESS CHARGING Test Time: 2025/07/07
STAND
M/N.: #70416 Power Rating: AC120/60Hz
Mode: Standby Test Engineer:
Note:
No. | Frequency | Reading | Factor Level Limit Margin | Det. | Height | Azimuth | Remark
(MHz) (dBuV) | (dB/m) | (dBuV/m)| (dBuV/m)| (dB) (cm) (deg)
1 321.0608 50.86 | -16.33 34.53 46.00 -11.47 | QP 200 17
2 | 366.8231 4349 | -15.31 28.18 46.00 -17.82 | QP 200 254
3 807.4290 36.20 -5.90 30.30 46.00 -15.70 | QP 200 169
4 | 866.0880 37.01 -5.21 31.80 46.00 -14.20 | QP 200 28
5 919.2865 36.95 -4.32 32.63 46.00 -13.37 | QP 200 254
6 | 952.0937 35.71 -3.51 32.20 46.00 -13.80 | QP 200 312
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30.000 60.00 [MHz] 200.00 1000.000
Site: Antenna::Vertical Temperature(C):26(C)
Limit: FCC Part15 RE-Class B_30- Distance:3m Humidity(%):54%
1000MHz
EUT: 3 IN1 WIRELESS CHARGING Test Time: 2025/07/07
STAND
M/N.: #70416 Power Rating: AC120/60Hz
Mode: Phone (15W) Test Engineer:
Note:
No. | Frequency | Reading | Factor Level Limit Margin | Det. | Height | Azimuth | Remark
(MHz) (dBuV) | (dB/m) | (dBuV/m)| (dBuV/m)| (dB) (cm) (deg)

1 33.5624 47.76 -17.31 30.45 40.00 -9.55 QP 100 174

2 34.2760 48.71 -17.27 31.44 40.00 -8.56 QP 100 28

3 35.8746 48.72 -17.09 31.63 40.00 -8.37 QP 100 352

4 37.6797 46.65 -16.80 29.85 40.00 -10.15 [ QP 100 352

5 154.2785 50.56 -16.51 34.05 43.50 -9.45 QP 100 187

6 | 689.5644 46.84 -8.39 38.45 46.00 -7.55 QP 100 89
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30.000 60.00 [MHz] 200.00 1000.000
Site: Antenna::Horizontal Temperature(C):26(C)
Limit: FCC Partl15 RE-Class B_30- Distance:3m Humidity(%):54%
1000MHz
EUT: 3 IN 1 WIRELESS CHARGING Test Time: 2025/07/07
STAND
M/N.: #70416 Power Rating: AC120/60Hz
Mode: Phone (15W) Test Engineer:
Note:
No. | Frequency | Reading | Factor Level Limit Margin | Det. | Height | Azimuth | Remark
(MHz) (dBuV) | (dB/m) | (dBuV/m)| (dBuV/m)| (dB) (cm) (deg)
1 294.1137 47.25 -17.11 30.14 46.00 -15.86 [ QP 200 325
2 327.8872 50.54 -16.17 34.37 46.00 -11.63 [ QP 200 325
3 360.4476 48.17 -15.48 32.69 46.00 -1331 [ QP 200 185
4 | 689.5644 40.51 -8.39 32.12 46.00 -13.88 [ QP 200 38
5 821.7103 36.54 -5.73 30.81 46.00 -15.19 [ QP 200 58
6 | 948.7610 36.96 -3.55 3341 46.00 -12.59 [ QP 200 254
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30.000 60.00 [MHz] 200.00 1000.000
Site: Antenna::Horizontal Temperature(C):26(C)
Limit: FCC Partl15 RE-Class B_30- Distance:3m Humidity(%):54%

1000MHz
EUT: 3 IN 1 WIRELESS CHARGING Test Time: 2025/07/07
STAND
M/N.: #70416 Power Rating: AC120/60Hz
Mode: Watch Test Engineer:
Note:
No. | Frequency | Reading | Factor Level Limit Margin | Det. | Height | Azimuth | Remark
(MHz) (dBuV) | (dB/m) | (dBuV/m)| (dBuV/m)| (dB) (cm) (deg)

1 314.3764 56.21 -16.53 39.68 46.00 -6.32 QP 200 233

2 | 399.0302 45.65 -14.60 31.05 46.00 -14.95 | QP 200 284

3 | 434.0650 44.61 -13.66 30.95 46.00 -15.05 | QP 200 185

4 | 689.5644 40.46 -8.39 32.07 46.00 -13.93 | QP 200 287

5 857.0246 36.19 -5.33 30.86 46.00 -15.14 | QP 200 152

6 | 945.4400 36.55 -3.63 32.92 46.00 -13.08 | QP 200 99
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30.000 60.00 [MHz] 200.00 1000.000
Site: Antenna::Vertical Temperature(C):26(C)
Limit: FCC Part15 RE-Class B_30- Distance:3m Humidity(%):54%
1000MHz
EUT: 3 IN 1 WIRELESS CHARGING Test Time: 2025/07/07
STAND
M/N.: #70416 Power Rating: AC120/60Hz
Mode: Watch Test Engineer:
Note:
No. | Frequency | Reading | Factor Level Limit Margin | Det. | Height | Azimuth | Remark
(MHz) (dBuV) | (dB/m) | (dBuV/m)| (dBuV/m)| (dB) (cm) (deg)
1 32.9791 4320 | -17.36 25.84 40.00 -14.16 | QP 100 52
2 155.9101 48.55 -16.53 32.02 43.50 -11.48 | QP 100 217
3 166.6514 47.85 -16.74 31.11 43.50 -12.39 | QP 100 352
4 | 315.4808 48.96 | -16.49 3247 46.00 -13.53 | QP 100 284
5 689.5644 47.20 -8.39 38.81 46.00 -7.19 QP 100 147
6 | 948.7610 36.55 -3.55 33.00 46.00 -13.00 | QP 100 113
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30.000 60.00 [MHz] 200.00 1000.000
Site: Antenna::Vertical Temperature(C):26(C)
Limit: FCC Part15 RE-Class B_30- Distance:3m Humidity(%):54%
1000MHz
EUT: 3 IN 1 WIRELESS CHARGING Test Time: 2025/07/08
STAND
M/N.: #70416 Power Rating: AC120/60Hz
Mode: Earbuds Test Engineer:
Note:
No. | Frequency | Reading | Factor Level Limit Margin | Det. | Height | Azimuth | Remark
(MHz) (dBuV) | (dB/m) | (dBuV/m)| (dBuV/m)| (dB) (cm) (deg)
1 84.4054 46.60 | -20.96 25.64 40.00 -14.36 | QP 100 254
2 147.9214 4496 | -16.68 28.28 43.50 -1522 | QP 100 254
3 689.5644 44.90 -8.39 36.51 46.00 -9.49 QP 100 121
4 | 813.1115 36.54 -5.83 30.71 46.00 -1529 | QP 100 57
5 890.7278 36.61 -4.93 31.68 46.00 -1432 | QP 100 57
6 | 9554381 36.35 -3.49 32.86 46.00 -13.14 | QP 100 28
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30.000 60.00 [MHz] 200.00 1000.000
Site: Antenna::Horizontal Temperature(C):26(C)
Limit: FCC Partl15 RE-Class B_30- Distance:3m Humidity (%):54%
1000MHz
EUT: 3IN1 WIRELESS CHARGING Test Time: 2025/07/08
STAND
M/N.: #70416 Power Rating: AC120/60Hz
Mode: Earbuds Test Engineer:
Note:
No. | Frequency | Reading | Factor Level Limit Margin | Det. | Height | Azimuth | Remark
(MHz) (dBuV) | (dB/m) | (dBuV/m)| (dBuV/m)| (dB) (cm) (deg)
1 178.1327 45.44 -18.03 2741 43.50 -16.09 [ QP 200 135
2 317.7010 52.00 -16.43 35.57 46.00 -1043 [ QP 200 46
3 689.5644 40.63 -8.39 32.24 46.00 -13.76 | QP 200 68
4 810.2653 36.53 -5.86 30.67 46.00 -15.33 | QP 200 285
5 890.7277 36.21 -4.93 31.28 46.00 -14.72 | QP 200 144
6 932.2715 36.74 -3.98 32.76 46.00 -13.24 | QP 200 325
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30.000 60.00 [MHz] 200.00 1000.000
Site: Antenna::Horizontal Temperature(C):26(C)
Limit: FCC Partl15 RE-Class B_30- Distance:3m Humidity(%):54%
1000MHz
EUT: 3 IN 1 WIRELESS CHARGING Test Time: 2025/07/08
STAND
M/N.: #70416 Power Rating: AC120/60Hz
Mode: Phone(15W)+Earbuds+Watch Test Engineer:
Note:
No. | Frequency | Reading | Factor Level Limit Margin | Det. | Height | Azimuth | Remark
(MHz) (dBuV) | (dB/m) | (dBuV/m)| (dBuV/m)| (dB) (cm) (deg)
1 307.8312 59.73 -16.73 43.00 46.00 -3.00 QP 200 352
2 340.7816 51.68 -15.93 35.75 46.00 -10.25 [ QP 200 57
3 460.7271 4527 -13.06 32.21 46.00 -13.79 | QP 200 198
4 689.5644 38.93 -8.39 30.54 46.00 -1546 | QP 200 257
5 851.0353 36.84 -5.40 31.44 46.00 -14.56 | QP 200 254
6 958.7943 36.12 -348 32.64 46.00 -13.36 | QP 200 151
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30.000 60.00 [MHz] 200.00 1000.000
Site: Antenna::Vertical Temperature(C):26(C)
Limit: FCC Partl15 RE-Class B_30- Distance:3m Humidity(%):54%
1000MHz
EUT: 3 IN 1 WIRELESS CHARGING Test Time: 2025/07/08
STAND
M/N.: #70416 Power Rating: AC120/60Hz
Mode: Phone(15W)+Earbuds+Watch Test Engineer:
Note:
No. | Frequency | Reading | Factor Level Limit Margin | Det. | Height | Azimuth | Remark
(MHz) (dBuV) | (dB/m) | (dBuV/m)| (dBuV/m)| (dB) (cm) (deg)
1 135.0318 52.93 -17.51 3542 43.50 -8.08 QP 100 152
2 136.9391 52.61 -17.45 35.16 43.50 -8.34 QP 100 46
3 143.8295 53.81 -17.00 36.81 43.50 -6.69 QP 100 87
4 | 277.0935 54.85 -17.59 37.26 46.00 -8.74 QP 100 325
5 295.1468 53.82 -17.09 36.73 46.00 -9.27 QP 100 122
6 | 689.5644 46.45 -8.39 38.06 46.00 -7.94 QP 100 128
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30.000 60.00 [MHz] 200.00 1000.000
Site: Antenna::Vertical Temperature(C):26(C)
Limit: FCC Partl15 RE-Class B_30- Distance:3m Humidity(%):54%
1000MHz
EUT: 3 IN 1 WIRELESS CHARGING Test Time: 2025/07/08
STAND
M/N.: #70416 Power Rating: AC120/60Hz
Mode: Phone(SW)+Earbuds+Watch Test Engineer:
Note:
No. | Frequency | Reading | Factor Level Limit Margin | Det. | Height | Azimuth | Remark
(MHz) (dBuV) | (dB/m) | (dBuV/m)| (dBuV/m)| (dB) (cm) (deg)
1 79.2425 49.61 -20.78 28.83 40.00 -11.17 [ QP 100 266
2 143.8295 52.43 -17.00 35.43 43.50 -8.07 QP 100 82
3 270.3748 5390 [ -17.82 36.08 46.00 -9.92 QP 100 73
4 | 290.0172 54.65 -17.22 37.43 46.00 -8.57 QP 100 55
5 302.4811 51.45 -16.88 34.57 46.00 -11.43 [ QP 100 251
6 | 689.5644 46.01 -8.39 37.62 46.00 -8.38 QP 100 131
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30.000 60.00 [MHz] 200.00 1000.000
Site: Antenna::Horizontal Temperature(C):26(C)
Limit: FCC Partl15 RE-Class B_30- Distance:3m Humidity(%):54%

1000MHz
EUT: 3 IN 1 WIRELESS CHARGING Test Time: 2025/07/08
STAND
M/N.: #70416 Power Rating: AC120/60Hz
Mode: Phone(SW)+Earbuds+Watch Test Engineer:
Note:
No. | Frequency | Reading | Factor Level Limit Margin | Det. | Height | Azimuth | Remark
(MHz) (dBuV) | (dB/m) | (dBuV/m)| (dBuV/m)| (dB) (cm) (deg)
1 315.4808 59.45 -16.49 42.96 46.00 -3.04 QP 200 125
2 | 355.4273 4791 -15.61 32.30 46.00 -13.70 [ QP 200 78
3 | 435.5898 45.58 -13.61 31.97 46.00 -14.03 [ QP 200 99
4 | 689.5644 40.25 -8.39 31.86 46.00 -14.14 [ QP 200 354
5 851.0353 37.31 -5.40 3191 46.00 -14.09 [ QP 200 285
6 | 929.0082 37.09 -4.06 33.03 46.00 -12.97 [ QP 200 212
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30.000 60.00 [MHz] 200.00 1000.000
Site: Antenna::Horizontal Temperature(C):26(C)
Limit: FCC Partl15 RE-Class B_30- Distance:3m Humidity(%):54%
1000MHz
EUT: 3 IN 1 WIRELESS CHARGING Test Time: 2025/07/08
STAND
M/N.: #70416 Power Rating: AC120/60Hz
Mode: Phone(5W) Test Engineer:
Note:
No. | Frequency | Reading | Factor Level Limit Margin | Det. | Height | Azimuth | Remark
(MHz) (dBuV) | (dB/m) | (dBuV/m)| (dBuV/m)| (dB) (cm) (deg)
1 287.9904 53.18 -17.28 35.90 46.00 -10.10 [ QP 200 145
2 | 317.7010 55.13 -16.43 38.70 46.00 -7.30 QP 200 322
3 689.5644 39.45 -8.39 31.06 46.00 -14.94 [ QP 200 258
4 | 798.9797 36.68 -5.99 30.69 46.00 -1531 [ QP 200 68
5 857.0246 36.87 -5.33 31.54 46.00 -1446 [ QP 200 147
6 | 942.1304 36.69 -3.72 32.97 46.00 -13.03 [ QP 200 125
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30.000 60.00 [MHz] 200.00 1000.000
Site: Antenna::Vertical Temperature(C):26(C)
Limit: FCC Part15 RE-Class B_30- Distance:3m Humidity(%):54%
1000MHz
EUT: 3 IN 1 WIRELESS CHARGING Test Time: 2025/07/08
STAND
M/N.: #70416 Power Rating: AC120/60Hz
Mode: Phone(5W) Test Engineer:
Note:
No. | Frequency | Reading | Factor Level Limit Margin | Det. | Height | Azimuth | Remark
(MHz) (dBuV) | (dB/m) | (dBuV/m)| (dBuV/m)| (dB) (cm) (deg)
1 36.5092 43.83 -16.98 26.85 40.00 -13.15 [ QP 100 320
2 37.4165 43.17 -16.84 26.33 40.00 -13.67 [ QP 100 178
3 131.2965 49.00 -17.66 31.34 43.50 -12.16 [ QP 100 255
4 143.8295 52.62 -17.00 35.62 43.50 -7.88 QP 100 255
5 689.5644 46.58 -8.39 38.19 46.00 -7.81 QP 100 258
6 | 952.0937 36.58 -3.51 33.07 46.00 -12.93 [ QP 100 315
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Appendix A.3: Test Results of Conducted Emission on AC Mains

The worst-case mode 5 reported.
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0.150 0.500 [MHz] 5000 30.000
Site: LAB Phase: N Temperature(C): 26(C)
Limit: FCC Partl5 CE-Class B_QP Humidity(%): 54%RH
EUT: 3 IN 1 WIRELESS CHARGING Test Time: 2025/6/28
STAND
M/N.: #70416 Power Rating: AC120/60Hz
Mode: Phone(15W)+Earbuds+Watch Test Engineer:
Note:
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) (dB) (dBuV) (dBuV) (dB)
1 0.6045 30.45 10.68 41.13 56.00 -14.87 QP
2 0.6045 19.44 10.68 30.12 46.00 -15.88 AVG
3 0.1680 42.13 10.67 52.80 65.06 -12.26 QP
4 0.1680 28.75 10.67 3942 55.06 -15.64 AVG
5 0.2535 37.04 10.69 47.73 61.64 -13.91 QP
6 0.2535 29.76 10.69 40.45 51.64 -11.19 AVG
7 4.9740 33.40 11.01 44 41 56.00 -11.59 QP
8 4.9740 31.01 11.01 42.02 46.00 -3.98 AVG
9 7.9573 35.92 11.04 46.96 60.00 -13.04 QP
10 7.9573 32.44 11.04 43.48 50.00 -6.52 AVG
11 29.3820 31.61 11.61 43.22 60.00 -16.78 QP
12 29.3820 23.90 11.61 35.51 50.00 -14.49 AVG
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0.0
0.150 0.500 [MHz] 5. 000 30.000
Site: LAB Phase: L1 Temperature(C): 26(C)
Limit: FCC Part15 CE-Class B_QP Humidity(%): 54%RH
EUT: 3 IN 1 WIRELESS CHARGING Test Time: 2025/6/28
STAND
M/N.: #70416 Power Rating: AC120/60Hz
Mode: Phone(15W)+Earbuds+Watch Test Engineer:
Note:
No. Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) (dB) (dBuV) (dBuV) (dB)
1 0.1680 44.56 10.67 55.23 65.06 -9.83 QP
2 0.1680 32.22 10.67 42.89 55.06 -12.17 AVG
3 0.1995 39.96 10.70 50.66 63.63 -12.97 QP
4 0.1995 22.24 10.70 32.94 53.63 -20.69 AVG
5 0.5910 31.53 10.69 4222 56.00 -13.78 QP
6 0.5910 20.06 10.69 30.75 46.00 -15.25 AVG
7 3.4440 33.12 10.97 44.09 56.00 -11.91 QP
8 3.4440 30.78 10.97 41.75 46.00 -4.25 AVG
9 3.9750 32.59 11.00 43.59 56.00 -12.41 QP
10 3.9750 29.96 11.00 40.96 46.00 -5.04 AVG
11 4.6993 3351 11.01 44.52 56.00 -11.48 QP
12 4.6993 31.01 11.01 42.02 46.00 -3.98 AVG
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